TWC-421 Tire Changer Exploded View
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18. 08. 22 TM3-01-00 (B) Cabinet Part 060101119 1-1

Customer No. S/N Class M/N English Description diCHE R

1 D 05010010375 BB Arm Shaft R A

2 ° 05010010376 BB Arm Shaft Baffle R AP AR

3 030201043 SHCS M6x16 7S F A SR BRAT

4 030501004 Washer &6 72

5 030502004 Spring Washer $6 P ]

6 Q) 05010030007  Square Turntable Eccentric Locking Collai —#fm.rE

7 D 05010030006  Square Turntable Pull Rod Set THRE

8 030201113 SHCS M12x35 7 A B A SRR AT

9 030502007 Spring Washer & 12 P ]

10 O 020101062 BB Arm Crash Pad 7R o

11 ] 020101044 Wheel Support Pad TR AR

12 030201406 Cross Recessed Pan Head Screw M6X20 - S B AT

13 030501104 Pad K

14 @) 05010010606  Support Assembly Welding Parts TSR

15 O 05010010609  Soap Bucket Support Adjustment Rack K &R AR

16 030101023 HHB M6x20 VAV;iPN.Yin

17 030301053 Nut M6 1B R4 SR R 7S A B R R B

18 030201044 SHCS M6x20 7N A B A SRR AT

19 05010010428  Pneumatic Triple Pieces Junction Plate T 98 IE R

20 030201002 SHCS M4x8 7N A B A SRR AT

21 030201433 Hexagon Socket Head Screw M16X40 WS DTSR IRET

22 030201402 SHCS M6x10 7N A B A SRR AT

23 030206002 STS ST5. 5X25 EF] BN AT

24 022101009 Earth Wire Logo 2B AR iR

25 020803001 Labels FrhgL

26 031001001 Half-round Head Rivet e [5 SLANET

27 020101007 Block Tt

28 @) 020101005 Plastic Foot iR B

29 030101162 HHB M12x70 VAV i

30 030501007 Washer ¢ 12 T3P
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020601037
05010011037
05010011041
030204101
05010011038
030201403
020101046
020602044
020101012
020702003

Waterproof Via Coil Nut M20
Cabient Weldment

Side Cover

Cross Recessed Round Head Screw
Chassis Front Board

Cross Recessed Round Head Screw
Soap Bucket

Tire Pressure Rod Box
Cable Holder
BB Return Spring
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18. 8. 22 060102056 Tower Part TM3 (C) -02-00 1-1
Customer No. S/N Class M/N English Description di iR
1 05010021600  Tower Unit Weldment SEAE AR
2 Q) 020601032 Swing Arm Adjustment Screw with Knob SE L F-M18




18.08.22 060103053 522 Turntable Assembly 522-03-00 (N) 1-1

Customer No. S/N Class M/N English Description FiC iR

1 > 05010030065  Turntable weldment 77 TAE L2 AR5

2 D 060112003 Turntable small cylinder assemble 522 TAE R /INREL RN,

3 ) 060113002 Square turntable 522 4 MUK

4 O 020601020 Small cylinder front cover shield ANRET R 55 b5 4 22

5 030604005 Snap Ring i R 5 2 P A Y

6 D 05010030288  Slider plate welding TR R

7 > 05010030004  Square turntable link pad ZRLRIAT R

8 D 05010030006  Square turntable rod sleeve B T i =

9 030502007 Spring pad R

10 030101261 Hexagon bolt VAV By Y

11 030604058 Circlip for Shaft i R 5 2 P A Y

12 030501007 Flat washer PP

13 D 05010030007  Eccentric Bushing; I Models ZAmOE

14 > 05010030289  Guard board PR A

15 D 05010030175  Jaw Clamp Slide /N o

16 030902075 Elastic cylindrical pin A [ AR

17 O 020601021 Small cylinder rear cover shield NEELG RSB E

18 D 05010030174  Jaw Clamp £ K

19 e 020601051 Jaw Clamp Cover IRV E

20 030201083 Hex Bolt 7N A B A SRR AT

21 D 05010030173  Jaw Clamp Slide Base Plate /MR

22 020203070 Tee BBk =18

23 D 05010030013  Jaw Clamp Slide Adjustable Pad ISR A







18.08.22 060104027 620-04-00 (B) 620 Bead Breaker Blade Frame (B) 1-1

Customer No. S/N Class M/N English Description FiC iR
1 [ ] 020601146 Bead Breaker Blade Cover; R E
2 05010040016  Bead Breaker Blade RyPEEEE
3 030201041 Hexagon socket cap screws Vvl E S )
4 D 020601023 Bead Breaker Blade Handle; I Models FAE TN
5 D 05010040014 Bead Breaker Blade KE At
6 D 030201171 Hexagon socket cap screws 7S F R A Sk AR AT
7 030507004 Washer IR H ]
8 D 05010040090  Bead Breaker Blade steering shaft KR 171
9 030301057 Locknut M14 IR HES R R 7S Mt R iR B
10 030501009 Washer ]
11 030301058 Locknut M16 VR HES R R 7S Mt R iR B
12 05010040088 Bead Breaker Arm Pivot Pin; I Models 57 o [l
13 05010040200 Bead Brpeaker Arm; b A A
14 030501105 4 W.a.;héﬂ% K
15 030502005 Washer — _ 2
16 030201062 Hex bolt 7N A B A SRR AT
17 030507007 Washer IR H ]




18. 08. 22 060105001 Transmission Assy (A) 450-05-00 (A) 1-1

Customer No. S/N Class M/N English Description Fi iR

1 D 060105001 Transmission assy (A) IR AR S (A

2 05010050010  oil piston Mo %

3 05010050001  Gearbox front flange IR

4 030201065 hexagon socket cap screws ShaviililEs N )

5 030802004 Bearing IRVEER A

6 05010050003  vertical shaft A ]

7 030701095 Large gear key Eo DR st

8 05010050005  worm gear A

9 020101011 0il plug g

10 030810001 tapered roller bearing [ VR T Tl

11 05010050009  Gear stud AT

12 030701026 Large gear key LS R

13 05010050007  Worm pressure pad WA s

14 030201062 SHCS 7N A B A SRR AT

15 030502005 washer R

16 05010050008  big belt pulley Kz i

17 020101010 0il seal HE

18 0530105006 Transmission Back Flange WOEAE i

19 030301002 lhex nut 1247 F R B

20 030802003 Bearing TRIVE R 7K

21 030604043 snap ringA i R 5 2 P A Y







18. 08. 22 060106078 620-06-00 (EA) 522 Three Foot Pedal Assembly (EA) 1-1

Customer No. S/N Class M/N English Description SRR iTpa

1 D 060126001 Small cylinder air valve assembly 450/ NS4S 1) SR

2 D 060127001 BB Cylinder air valve assembly 450 KA LS 1R Bk

3 D 030604009 Snap Ring, A il FH e P P A TR

4 D 05010060014  Switch shaft sleeve FoREE

7 (] 020703010 Foot Pedal Torsion Spring; B

8 030903008 Cotter FF 4

9 05010060140  Switch rod FF AT

10 05010060141  Reset socket welding piece BT IR

11 D 020601005 Foot pedal (left) KBS AR (A

12 030501104 Washer K

14 05010060123  Switch spacer bush TR RE

15 05010060165 Turntable Direction Switch Square Shaft  {BIIRTTF< 7%

16 030201043 Hex screws 7N A B A SRR AT

17 030301011 Hex nut 1247 F R B

18 D 020203001 Fitting BB =38

19 D 020203011 Fitting BB EIE

20 D 020203030 Fitting B BRI

21 D 05010060015 BB Cylinder air valve rod KRAHLS IRFF

22 () 020203020 Copper Silencer R A

23 ® 020101003 Air Valve End Cap A IR T e

24 d 020601012 Air Valve Frame AN

25 o 020501001 Air Valve O-Ring Spacer O AP

26 Q) 05010060009 Bead blaster valve lever INK RAT

27 Q) 020601013 Air Valve Body NS IR

28 030201041 Hex screws 7N A B A SRR AT

29 030301002 Hex nut 1247 F R B

30 030502005 Washer 8mm spring S ]

31 D 05010060010  Foot Pedal Link; I Models IR RSk

32 030902076 Elastic Cylindrical Pin R (G A

33 05010060150  Air Valve Connecting Link; N IEHIAR

34 > 020601014 Foot pedal ZIN IS B A

35 05010060012  Double Foot pedal frame XU AR B 2R

36 030202003 Hex screws 7S F1 1 i 5 R T

37 020101004 Big Rubber Plate EEAR IR & 15X4




38
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030501005
020702005
030301055

Washer
Return tension spring

Hex screws
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45
46
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49
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51
52
53
54
55
56
57

Peowowew

05010060013  Foot pedal frame
030101085 Hex bolt
030301137 Hex thin nut
020601015 Foot Pedal (right)
020101012 Circle

020601031 Switch cover

020401011 Turntable Direction Switch
020601030 Turntable Direction Switch Cam
05010060001  Reverse Switch Bracket

030201042 Hex screws
030502004 Washer
030501004 Washer
020203090 Plug
05010060126  Spring catch
030501003 Washer
030502003 Elastic washer

030201366 Cross recess pan head screw

FAFE AR B 28

VAV PN Yin
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450-07-00AF 1-1

18. 08. 22 060107025 186BB Cylinder AF
Customer No. S/N Class M/N English Description SRRV iTpa
0 D 060116001 BB Cylinder air valve assembly 450 KA IR (A)
1 4 020203080 Fitting; G1/4" - G1/4” HNTFRT 22
2 Q) 020203024 Fitting; straight ¢8-G1/8" B EIE
3 dJ 020601247 Plastic quick release valve bonnet Bl R 25
4 [ ] 020601027 Plastic quick release valve pad SRR R R 44
5 ] 020601026 Plastic quick release valve cup SRR IHE R R i
6 D 020601036 Plastic quick release valve SRR I 1
7 020203021 copper silencer A IRIEREE
8 030603002 circlip for hole 1R FLH 14 P
9 o 020504005 scraper seal 15 2 Bl
10 030818005 Oilless bear LI
11 () 020501039 0-Ring 0% ]
12 e 020502016 Y-Ring Y7
13 D 05010070001 BB Cylinder Body RIRBLHL AR AR
14 030301260 Hex lock nut VR R4 B iR RS A B S R B
15 4 05010070281 BB Cylinder Piston Rod KA G AT
16 030301218 Hex nut INAEIREE AT A%
17 D 05010070007 BB Cylinder piston KRIAHT 5 %8
18 [ ] 020502014 Y-Ring Yy P
19 e 020704002 Spring R
20 05010070008 cylinder end cap KR AT iy 25
21 030101022 Hex bolt VAV P Y
22 > 060107025 BB Cylinder Assembly 186 FL3 i KR ST A AR
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18. 08. 22 DFC-2010A (A) Air/0il Regulator Assy(A) 060108021 1-1
Customer No. S/N Class M/N English Description FiC iR

1 020203025 Pagoda Pass—through Wi AR AT 2k

2 020203002 Fitting; =@ (iR D

3 020201016 Sanlian Pieces K B Ak =B

4 020203029 Fitting; 90° RN ]

5 D 060108021 Pneumatic Triple Pieces KB = (D)




17.11.24 060109045

Tire Changer Horizontal Slides

620R (C) -09-00 1-1

Customer No. S/N Class M/N English Description SRRV iTpa
1 05010020017  Swing Arm Pivot Pin B8
2 05010020029  Swing Arm Pivot Adjust Washer P 1R A
3 05010021050  Swing Arm Unit Weldment PR IR (C)
4 05010020026  Locking Washer BB
5 030301058 Locking Nut M16 18R4SR iR 7S A B R R B
6 030201064 SHCS M8x25 7N A LT SR RET
7 030201043 SHCS M6x16 7S A A SR BRAT
8 030501005 Washer 8 ]
9 @ 020601017 Hex Shaft Cap NTTAL I 56
10 030201046 SHCS M6x30 7 A B A SR AT
11 05010020020  Duckhead Retaining Washer 5 3k 3
12 030502006 Spring Washer ¢ 10 P 2R
13 030101085 Hexagon headed bolt M10x30 VaYii by i
14 030301003 Nut M10 Eitav il Sh:
15 ¢ 020701004 Hex Shaft Spring; INTTAT R
16 @) 020601163 Locking Plate Cover BB AR 2
17 D 05010020085 Hex Shaft Lock B ARAE
18 O 020101014 Rubber Hex Shaft Lock Handle B FWE
19 q) 05010020508  Locking Plate Bl & IR
20 030604011 Washer; ®8; Spring il FH e P B A TR
21 030301054 Locking Nut M8 LR HES R R 7S Mt R iR B
22 030201066 SHCS M8x35 7N A B A SRR AT
23 05010021051  Hex Shaft Lock VAV 1R(O)
24 020101008 Mount / Demount Head Bushing; 53 E=
25 030202071 Hexagon Socket Set Screw With FlatpointM1:WN 7~ & E 24T
26 o 020601145 Duckhead Inser Sy
27 D 05010020048 Metal Duckhead 53 (B)
28 [ ] 020601054 Duckhead Pressure Pad 19,3 R #
29 05010020145  Ingot Screws BEENE 22

g/é







18. 08. 22 060112003 Tire Changer Turntable Small-Cylinder Part 522-03-11 1-1

Customer No. S/N Class M/N English Description Fi iR

1 D 020203011 Fitting; Straight BiREH W

2 > 05010120003  Small Front Cylinder Cover ANASL R 35

3 [ ] 020502002 Y-ring Y AU

4 > 05010120017  Double—headed bolt PIC NPy

5 030301002 Nut M8 1247 F R B

6 o 020501002 0-ring 044 &l

7 4 05010120005  Cylinder Piston SRR

8 030501007 Washer ¢12 PP

9 030301056 Locking Nut MI12 VR HES R R 7S Mt R iR B

10 > 05010120001  Small Rear Cylinder Cover INEHLG &

11 [ ] 020501006 O-ring 074 Pl

12 > 020203065 Banjo bolt T4 E

13 020501005 0-ring O 74 Pl

14 020503002 Jaw Clamp Cylinder Wear Strip S m) s

15 [ ] 020501003 O-ring 0 24

16 D 05010120019  Jaw Clamp Cylinder Rod; IR TV SEFT

17 D 05010120018  Jaw Clamp Cylinder Body; INR BT AR
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18. 08. 22 060113002 Tire Changer Square Turntable 522-13-00 1-1
Customer No. S/N Class M/N English Description Fi iR
1 05010130016  Square Turntable; A ER
2 05010130017  Square Turntable Spacer ZHEROE
3 05010130015  Square Turntable Link; AR
4 05010130022  Square Turntable Press Pin L




18. 08. 22 060114001 Tire Changer Rotary Valve Part 450-14-00 1-1
Customer No. S/N Class M/N English Description SRRV iTpa
1 D 060114001 Rotary Valve - S AL 1]
2 020203011 Fitting; Straight BiREH W
3 030204001 Cross Recessed Tapping Screws oA S [ MR AT
4 020601028 Rotary Joint Block Inner Piece RN E
5 020501004 O-ring 074 &
6 020601029 Rotary Joint Block Outer Piece RN E
2, 3
1
18. 08. 22 060118001 Tire Changer Motor Part 450-05-05—00A 1-1




Customer No. S/N Class M/N English Description Fi iR
1 (D 020401004 Motor FLHL
2 05010180008  Motor Support Weldment HHLEE SR AT (O
3 o 05010180007  Motor Pulley HLHL R e (H)
4 030202025 Hexagon Socket Set Screw With FlatpointM8} W /S £H-T-ifm & E 24T
5 D 020401025 Rubber Washer KIEARER
6 030101365 Hexagon Head Bolt With Full Thread 7N SRS AR AL
7 030301054 Nut M8 VR HES R R 7S M R iR B
8 (] 020403002 Belt =l
9 D 020401026 Rubber Washer N R




18.08.22 060153002 Tire Changer Gear Box Bolt 53-01 1-1

Customer No. S/N Class M/N English Description di iR

1 030101117 HHB M10x190 VAY;iPN. Yin

2 030101111 HHB M10x190 AVi P Yis

3 030101113 HHB M10x190 VAY;iPN.-Yin

4 030301003 Nut M10 ey,

o 030501006 Washer & 10 T

6 030502006 Spring Washer & 10 i {1 254

7 030501106 Pad ¢ 10 IR

8 020401028 Rubber Washer INER I Jig

9 020401025 Rubber Washer KB g

10 030301055 Nut M10 VRS R ik PRI B

18.08.22 060110910 Tire Changer Inflation Gun Part 522-19-00 1-1




Customer No. S/N Class M/N English Description Fi iR
1 020207001 Inflation Gun A
D 020208001 Coiled Hose W2
060110910 Inflation Gun Assy L AT SR
o




